


One Walnut Creek Center

100 Pringle Avenue, Suite 300
Walnut Creek, CA 94596

tel: 925 933-2900

fax: 925 933-4174

April 10, 2008

Andrew M. Bell, P.E.

District Engineer

Monterey Peninsula Water Management District
5 Harris Court, Building G

Monterey, CA 93942

Subject: - Proposal for Consulting Services to Update the MPWMD 95-10 Project
Dear Mr. Bell:

Camp Dresser & McKee Inc. (CDM) is pleased to submit this proposal for engineering services to
update the MPWMD 95-10 Project. CDM understands that successfully identifying a new water
supply for the Monterey Peninsula that would allow California-American Water Company, the
local water purveyor, to meet the provisions of State Water Resources Control Board Order 95-10,
[...]
yield, diversion capacity, and type and location of water use.

Officer-in-Charge, Integrated Water Resources Plan, Butte County
Department of Water and Resource Conservation. CDM developed an
integrated water resource plan for Butte County for the purpose of protecting
future county natural resources. The integrated plan included an analysis of
water supply and demand, agriculture demand forecasting, development of
stakeholder driven plan objectives, and evaluating and prioritizing water
management actions for municipal, agricultural, and environmental water

supply.

Project Director, Butte County Integrated Water Flow Model (IWFM),
Butte County Department of Water and Resource Conservation. CDM
developed a finite differential surface water/groundwater model using
Department of Water Resources (DWR) IWFM code for the Butte Basin
which spatially covers four California counties. The project team worked
with DWR staff to BETA test the IWFM code in this first application at a
regional scale. Model inputs included river staging and flow, 9 layer
stratigraphy, land use and agricultural, precipitation, recharge and
groundwater pumping. Model runs were developed on 1922 to 1994
historical hydrology. The model is fully calibrated and used by Butte County
to plan future water supply programs and projects.

Project Manager, San Joaquin County Surface/Groundwater Flow Model,
San Joaquin County Flood Control and Water Conservation. CDM
developed a finite differential surface water/groundwater model using
DYNFLOW code to assess overdraft in the Eastern San Joaquin Groundwater
Basin. CDM maintains and runs the model; assisting the County with water
assessing water management alternatives and scenarios related to water
banking, new storage, and basin overdraft and saline groundwater intrusion.

Project Director, Water Supply/Demand Study, Solano County Water
Agency. CDM evaluated the balance of water supplies and demands in
Solano County under different future conditions. The project resulted in
water supply projections for existing sources and the design of a common
approach to accurately compare the supplies and demands of six cities and a
dozen agencies within the county. A spreadsheet-based model was
developed to test future supply and demand assumptions and scenarios,
focused on potential changes in population growth, water demand, and
supply reliability.

]



Education

M.S. - Civil Engineering
(Geo-Environmental),
Northeastern University, 1997

B.S. - Civil Engineering
(Environmental/Geotechnical),
Northeastern University, 1995

Registration

Professional Engineer:
California, 2008

Brian J. Heywood, P.E.

Water Resources Engineer

As a water resources engineer, Mr. Heywood has experience in a wide array
of groundwater supply, contamination, and surface water/ groundwater
interaction projects. His recent experience includes numerous groundwater
resources assessments for environmental documentation and the building,
calibration, and application of groundwater flow and contaminant transport
models.

Project Manager/Project Engineer, Integrated Groundwater-Surface Water
Modeling. Mr. Heywood is working on a program for Butte County, CA,
which will aim to integrate the management of water resources to meet the
current and future needs of agricultural, municipal and industrial users, the
environment in the county. During the first phase of this project, Mr.
Heywood worked to review the proposed application of the model, assessing
the compatibility of the modeling code (particularly its ability to simulate
groundwater-surface water interaction, surface water diversions, irrigation
and agricultural pumping). Mr. Heywood was instrumental in updating the
county’s current model using California DWR’s IWFM code. The model was
updated to reflect the latest available hydrogeologic, hydrologic, and land
use data. As the project manager, Mr. Heywood has overseen work to
calibrate and test the updated model. The project tasks currently involve
simulating water management scenarios using the updated model. These
scenarios will be compared to a “Base Case” simulation to assess the
potential changes to the groundwater system and groundwater/surface
water interaction.

Project Manager/Project Engineer, Conjunctive Use Project. Mr. Heywood
has performed work on a work in San Joaquin County, CA, to assess the
potential benefits to the groundwater system as a result of proposed
management activities. The project involved assessing changes to
groundwater levels and groundwater/ surface water interaction due to
potential projects such as in-lieu water transfers, recharge ponds, and
groundwater injection.

Groundwater Specialist, Environmental Water Account. Mr. Heywood
worked to develop information for the groundwater resources sections of the
Environmental Water Account’s (EWA’s) environmental impact report (EIR).
This project involved assessing potential changes in groundwater levels, flow
patterns, and groundwater/surface water interaction due to in-lieu
groundwater transfers for environmental reasons.

Project Engineer, Source Water Contributing Areas Assessment. Mr.
Heywood worked on a project to assess source water contributing areas for
more than 1,300 supply wells on Long Island, NY. He developed an
automated procedure to convert existing regional groundwater flow models
for Long Island to sub-regional flow models covering the entire island at 200



Brian J. Heywood, P.E.

ft node spacing. The procedure also involved developing model output that
was compatible with the GIS tools used for further spatial analysis.

Project Engineer, Regional Groundwater Basin Study. For a project in the
Reno, Nevada area, Mr. Heywood developed and calibrated a regional
groundwater flow model to assess groundwater and contaminant movement
within the Truckee Meadows Basin. The model will be used to support
remediation plans for the area. Model calibration involved replicating water
levels that fluctuate greatly due to seasonal stresses on the aquifer. Large
differences in water levels are also seen due to the high degree of anisotropy
in the aquifer materials.

Project Engineer, Tank Farm Contamination Study. Mr. Heywood has also
applied groundwater models to a petroleum site near Reno, Nevada. He was
involved in the calibration of an existing model after flooding resulted in
major changes in site hydrogeology. His work with the groundwater model
has been used in the design of groundwater pump-and-treat systems and in
preparation of an application for an Underground Injection Control (UIC)
permits. This work included assessment of capture zones for remedial wells
and particle tracking for evaluation of recirculation of treated water.

Project Engineer, Groundwater Modeling. Mr. Heywood worked on a
project involving 3-dimensional salt water intrusion modeling conducted as
part of a series of investigations to determine if deepening of the Savannah,
GA, Harbor channel has the potential to impact the water quality in Upper
Floridan Aquifer within the project area. The Floridan Aquifer is the largest
source of freshwater in the coastal area of Georgia and the potential for
saltwater intrusion is a growing concern among the coastal communities and
State and Federal agencies. Project tasks included reviewing and compiling
historical data and creating a model dataset, developing and calibrating a
numerical model of the hydrologic system including and underlying the
navigation channel, simulations of planned project dredging, and
preparation of a report.

Project Engineer, Marina Development Project. Mr. Heywood completed
the calibration of a groundwater flow model for a site on the island of Oahu,
Hawaii. This modeling effort involved detailed calibration to tidal
fluctuations. Water levels in monitoring wells were both damped and lagged
from tide changes. Tide levels varied on both a daily and long-term (e.g.
year) time frames. Modeling was done to predict the impact of major
excavation in the area. Mr. Heywood’s modeling work is being used to assess
changes, if any, in aquifer water levels are occurring during on-going
excavation activities.

2



Education
M.S. — Civil Engineering; University
of lllinois, 1979

B.S. — Civil Engineering, Oklahoma
State University,. 1978

Registration

Professional Engineer:
California, Colorado (1983) and
Utah

Douglas R. Brown, P.E.
Water Quality/Treatment

Mr. Brown has over 25 years of experience designing treatment plants and
the associated infrastructure using a wide variety of technologies including
large microfiltration systems, conventional coagulation and filtration, reverse
osmosis, activated carbon filters, and advance oxidation. His responsibilities
have included preparation of evaluation reports, construction plans and
specifications, and operational procedures. Primary technical responsibilities
include the overall process design and chemistry, hydraulics and piping, and
control philosophy associated with the water treatment facilities. In addition,
Mr. Brown has construction management experience on several treatment
plants using design-build and fast-track construction techniques.

Project Manager, Alameda County Water District Desalination Project. Mr.
Brown was project manager for the design of a 15-mgd reverse osmosis
treatment process to reduce dissolved solids and hardness in a clean
groundwater. Membrane procurement procedures were developed and
included performance requirements and manufacturer qualifications.
Technical documents for discharge of concentrate from the full-scale RO
system were prepared and included acute toxicity testing and rejection
characteristics for trace metals. Detailed construction plans for the $20
million project included RO arrays, chemical systems, pumping equipment,
13,000 sg. ft. process building and 4 miles of pipeline were prepared for
competitive bidding of the project. Mr. Brown provided startup assistance
and process training for the system.

Project Manager, City of Folsom WTP Expansion. Mr. Brown was project
manager responsible for the design and construction services for a new 40
mgd conventional filtration system to replace the existing treatment plant.
The projects were developed in 5 phases to comply with Health Department
requirements and financial constraints and have included raw water, settled
water, and filtered water pumping, mechanical flocculation, sedimentation
basins, dual media filters, on-site hypochlorite generation disinfection
system, chemical system upgrades, raw and filtered water pipelines, building
upgrades, and new SCADA system. The improvements have been designed
to allow expansion of the facility to 75 mgd in 12.5 mgd increments by
constructing two additional filters. The existing WTP remained operational
throughout each construction phase, and future expansion can be
constructed without any extended shutdowns.

Project Manager, Alameda County Water District Treatment Facility. Mr.
Brown was project manager for a $12 million new automated treatment
facility. The facility included a new 13,000 sq ft building with hazardous
occupancy classification in 5 rooms, a 4000 ampere electrical service utilizing
a cable tray system, an instrument and control system for over 1000 analog
and discrete points. The 1&C system was configured around the clients
standardized system and included over 40 P&I drawings and reference
drawings. ‘



Douglas R. Brown, P.E.

Lead Practitioner, Allen WIP Englewood, Colorado. Mr. Brown provided
design criteria and review for the retrofit of the Allen WTP with auxiliary air
scour grids. Mr. Brown developed the valve sequence for air scour and
backwash operation to minimize backwash water and lost media.

Project Manager, Jordan Valley Water Conservancy District Groundwater
Treatment Evaluation. Mr. Brown developed conceptual plans for the
treatment of high sulfate groundwater using a low pressure RO system. The
evaluation included raw water quality analysis, RO performance projections,
cost estimates, and preliminary system layouts. The proposed system
consists of two 3.5 mgd RO systems, pipelines, and infrastructure with an
estimated construction cost of $35 million.

Project Manager, Saratoga Water Treatment Plant 5.0 mgd Upgrade. Mr.
Brown compared evaluated alternate treatment technologies based a life
cycle economic analysis of the alternative using PUC mandated depreciation
rates and capitalization of membrane upgrades. A system using six 7’ x 20’
treatment units, controls, compressors, and main switchgear was installed in
the existing 1600 sq ft building. Mr. Brown coordinated all construction and
startup activities to complete the required 12-month design-build schedule.

Project Engineer, CCWD Bollman Water Treatment Plant. Mr. Brown
served as project engineer for preliminary and final design of GAC media
installation and auxiliary air scour filter improvements at the Contra Costa 80
mgd Water District Bollman Water Treatment Plant. This project included
bench- and pilot-scale testing of alternative granular activated carbon (GAC)
media configurations, design of air scour diffuser grid and powdered-
activated carbon (PAC) improvements, and prepurchase of GAC filter media
and air scour system. Mr. Brown completed the design of new sludge
collection equipment, chemical feed systems, and an emergency generator
system associated with the installation of a settled water ozonation system.

Project Engineer, San Andreas Water Treatment Plant Expansion No. 2. Mr.
Brown was process'mechanical project engineer responsible for upgrading
six 2500 sq ft filters with a new air scour underdrain support gravel system,
180 mgd raw water pump station including three 300 HP VFD and three 900
HP two speed pumps, and an 80 mgd pressure reducing station. The pump
station utilized an optimization program to assist operators in minimizing
pumping costs as TDH requirements varied from 45 to 98 feet.

Project Engineer, Cucamonga County Water District, Southern California.
Mr. Brown was project engineer for this fast track design/build 30 mgd
expandable to 60 mgd water treatment plant in Southern California. Mr.
Brown was responsible for day-to-day production including coordination of
all design disciplines and coordination with the contractors regarding design
details and specifications. The design was a conventional treatment process,
and was operational 16 months after the design was started.

[y]



Education

M.S. - Civil Engineering,
University of Texas, Arlington, 1983

B.S. - Civil Engineering,
University of Texas, Arlington, 1982

Registration

Professional Engineer:
California (1996)

Youssif H. Hussein, P.E.
Hydraulic Modeling

Mr. Hussein has specialized experience in modeling for water distribution
systems, wastewater and stormwater collection sewer system, and
hydrology. He is particularly experienced in creating and setting up
hydraulic models using GIS applications and databases, performing
hydraulic analyses, and evaluating model results.

Project Engineer, Water Distribution Model. Mr. Hussein updated the City
of Benicia, California’s existing water distribution model to include recent
projects and configuration and performed hydraulic analysis with extended

period simulation using H2ONET model to evaluate potential reservoir sites

to replace an existing old reservoir. He evaluated several alternatives and
assessed their impact on the existing system, identified advantages and
disadvantages of each alternative, and recommended the best alternative to
optimize system operation.

Project Engineer, Lake Chabot Dam and Spillway Modeling. Lake Chabot
is a major feature within the City of Vallejo, California. Mr. Hussein
performed modeling of the dam and spillway and evaluated the design
modifications and their impact on the creek downstream.

Project Engineer, Tuolumne River Hydrologic Model. Mr. Hussein
developed a hydrologic model for the Tuolumne River and the Dry Creek
basins to aid in ongoing litigation. The study included evaluating the extent
of flooding downstream near the City of Modesto, California during a major